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PP99014-02

Turbocharger

Turbocharger...(More)

Turbocharger Location: RMSO

Exhaust Outlet Flange Type:

4 Bolt

Turbocharger Type: Wastegate

Turbocharger Wheel Material:

Aluminum

Turbocharger Model: HX55WM

Compressor Outlet Flange

Type: Half Marmon

Compressor Outlet On Engine

Location (Deg): 90 Down From

Horizontal

Turbocharger Mounting Flange:

Water Cooled

Base Turbocharger ID 70 P/N:

4043577



https://qsservices.cummins.com/qshd/feedback.php?productid=1

Wastegate Pressure Setting

(BAR): 2.50

SPIG Orientation (Deg): 270

Wastegate Bracket

Orientation: Low

4043580 Turbocharger

3527619 Dataplate

4036099 Plain Hose

4043577 Turbocharger
3504967 Plain Washer
3519163 Drive Screw
3527651 Cover Plate
3528121 Elbow Hose Coupling
3528204 Regular Hexagon Nut 1/4 - 28 UNF.
3528221 Retaining Ring
3528414 Regular Hexagon Jam Nut
3529372 Regular Hexagon Nut 1/4 - 28 UNF.
3529852 V Band Clamp
3532195 Mounting Spacer
3532940 Hexagon Head Set Screw
3533707 Retaining Ring
3535215 Hose Clamp
3536144 Turbocharger Gasket
3592071 Turbocharger Noise Baffle
3592892 Hexagon Head Set Screw
3595085 Turbocharger Actuator
3595739 Banjo Connector Screw
3595740 Sealing Washer
3595741 Threaded Plug




3595742 O-Ring Seal 2
3595763 V Band Clamp 1
3596336 Banjo Connector Union 1
3597518 Adjusting Link End 1
3599836 Actuator Bracket 1
3768422 Turbocharger Core 1
3521441 | Split Ring Seal 2
3522597 | Roll Pin 2
3528094 | Oil Baffle 1
3533038 || Turbocharger Heat Shield 1
3534109 | Thrust Collar 1
3534833 || Turbocharger Bearing 2
3535983 || Shaft Wheel Rotor 1
3591655 | Turbocharger Thrust Bearing 1
3592939 | Turbocharger Compressor Impeller 1
3709510 |f Retaining Ring 4
3723863 || Retaining Ring 1
3758848 | Split Ring Seal 1
3760250 || Lock Nut 1 M8 X 1.25.
3762915 || O-Ring Seal 1
4043581 | Turbocharger Bearing Housing 1
4043582 | Oil Slinger 1
4043583 | Oil Seal Plate 1
3943995 Studded Flange Cap Screw 1
4041632 Turbine Housing 1
4047185 Compressor Housing 1
4955500 Turbocharger Kit A/R
4043580 Turbocharger 1
4032518 Turbocharger Gasket Kit 1




3519807 Turbocharger Gasket 1

3921926 Turbocharger Gasket 1

4934280 Sealing Washer 1

4031412 Turbocharger Actuator Kit AR

3528204 Regular Hexagon Nut 2 1/4 - 28 UNF.
3528221 Retaining Ring 1
3528414 Regular Hexagon Jam Nut 1
3535215 Hose Clamp 2
3580534 Turbocharger Actuator Service Tool 1
3595085 Turbocharger Actuator 1
3597518 Adjusting Link End 1
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